Administrative Package
Cover Page

This file contains the following documents:

1. Summary of application (in plain language)
e English
e Alternative Language (Spanish)

2. First Notice (NORI-Notice of Receipt of Application and Intent to Obtain a
Permit)

e English
e Alternative Language (Spanish)

3. Application materials

Portada de Paquete
Administrativo

Este archivo contiene los siguientes documentos:

1. Resumen en lenguaje sencillo (PLS, por sus siglas en inglés) de la actividad
propuesta

e Inglés
e Idioma alternativo (espanol)
2. Primer aviso (NORI, por sus siglas en inglés)
e Inglés
e Idioma alternativo (espafol)

3. Solicitud original



Permitting Services, LLC

6425 Bankside Drive, Suite 2111
[...]
contencioso. Una audiencia administrativa de lo contencioso es un procedimiento legal
similar a un procedimiento legal civil en un tribunal de distrito del estado.

PARA SOLICITAR UNA AUDIENCIA DE CASO IMPUGNADO, USTED DEBE
INCLUIR EN SU SOLICITUD LOS SIGUIENTES DATOS: su nombre, direccién, y
numero de teléfono; el nombre del solicitante y naimero del permiso; la ubicacion
y distancia de su propiedad/actividad con respecto a la instalacion; una
descripcion especifica de la forma como usted seria afectado adversamente por el
sitio de una manera no comun al pablico en general; una lista de todas las
cuestiones de hecho en disputa que usted presente durante el periodo de
comentarios; y la declaracion "[Yo/nosotros] solicito/solicitamos una audiencia de
caso impugnado". Si presenta la peticion para una audiencia de caso impugnado
de parte de un grupo o asociacion, debe identificar una persona que representa al
grupo para recibir correspondencia en el futuro; identificar el nombre y la
direccion de un miembro del grupo que seria afectado adversamente por la planta
o la actividad propuesta; proveer la informacién indicada anteriormente con
respecto a la ubicacion del miembro afectado y su distancia de la planta o actividad
propuesta; explicar como y porqué el miembro seria afectado; y explicar c6mo los
intereses que el grupo desea proteger son pertinentes al propdsito del grupo.

Después del cierre de todos los periodos de comentarios y de peticiéon que aplican,
el Director Ejecutivo enviara la solicitud y cualquier peticiéon para reconsideracion
o para una audiencia de caso impugnado a los Comisionados de la TCEQ para su
consideracion durante una reunion programada de la Comision. La Comisién sélo
puede conceder una solicitud de una audiencia de caso impugnado sobre los temas
que el solicitante haya presentado en sus comentarios oportunos que no fueron
retirados posteriormente. Si se concede una audiencia, el tema de la audiencia
estara limitado a cuestiones de hecho en disputa o cuestiones mixtas de hecho y de
derecho relacionadas a intereses pertinentes y materiales de calidad del agua que
se hayan presentado durante el periodo de comentarios. Si ciertos criterios se
cumplen, la TCEQ puede actuar sobre una solicitud para renovar un permiso sin
proveer una oportunidad de una audiencia administrativa de lo contencioso.

LISTA DE CORREDO. Si somete comentarios publicos, un pedido para una audiencia
administrativa de lo contencioso o una reconsideracion de la decisiéon del Director Ejecutivo, la
Oficina del Secretario Principal enviara por correo los avisos publicos en relacion con la
solicitud. Ademas, puede pedir que la TCEQ ponga su nombre en una or mas de las listas
correos siguientes (1) la lista de correo permanente para recibir los avisos de el solicitante
indicado por nombre y nimero del permiso especifico y/o (2) la lista de correo de todas las
solicitudes en un condado especifico. Si desea que se agrega su nombre en una de las listas
designe cual lista(s) y envia por correo su pedido a la Oficina del Secretario Principal de la
TCEQ.

CONTACTOS E INFORMACION A LA AGENCIA. Todos los comentarios ptblicos y
solicitudes deben ser presentadas electronicamente via



http://wwwi4.tceq.texas.gov/epic/eComment/o por escrito dirigidos a la Comision
de Texas de Calidad Ambiental, Oficial de la Secretaria (Office of Chief Clerk), MC-
105, P.O. Box 13087, Austin, Texas 78711-3087. Tenga en cuenta que cualquier
informacion personal que usted proporcione, incluyendo su nombre, nimero de teléfono,
direccion de correo electronico y direccion fisica pasaran a formar parte del registro publico de
la Agencia. Para obtener mas informacién acerca de esta solicitud de permiso o el proceso de
permisos, llame al programa de educacion puablica de la TCEQ), gratis, al 1-800-687-4040. Si
desea informacion en Espanol, puede llamar al 1-800-687-4040.

También se puede obtener informacién adicional del Distrito de Control y Mejora del Agua del
Condado de Kendall No. 1 a la direccién indicada arriba o llamando a Sra. Robin Butcko al 713-
458-8612

Fecha de emission: 14 de junio de 2024


http://www14.tceq.texas.gov/epic/eComment/

Permitting Services, LLC

6425 Bankside Drive, Suite 2111
Houston, TX 77096

robin @_pfrmi tri r-:gscrvicc.r. net

Tel. 713-458-8612

May 22, 2024

Texas Commission on Environmental Quality
Water Quality Division

Application Review and Processing Team (MC148)
P.O. Box 13087

Austin, TX 78711-3087

Re: Application to Renew Permit No. WQ0010414001
(EPA 1.D. No. TX0116742)

Dear TCEQ Review Team,

Permitting Services, LLC is pleased to submit a Domestic Wastewater Permit Renewal
Application (WQ0010296001) on behalf of KENDALL COUNTY WCID 1 WASTEWATER
TREATMENT FACILITY (CN601180854) (R10414001).

In this package you will find the original application and three copies. The Supplemental Permit
Information Form, all other relevant forms and attachments are included with this letter.

| appreciate your time and effort in reviewing my request. If you have any questions, please
contact me at (713) 458-8612, or via email at robin@permittingservices.net.

Yours truly,

Lobin Buteloo

Robin Butcko

Senior Wastewater Consultant
(713) 458-8612
robin@permittingservices.net

www.permittingservices.net



Permitting Services, LLC

6425 Bankside Drive, Suite 2111
Houston, TX 77096
rot?‘iﬁ@pcrmr'rriug:crvir:ﬂs.uer

Tel. 713-458-8612

May 23, 2024

Texas Commission on Environmental Quality
Water Quality Division

Application Review and Processing Team (MC148)
P.O. Box 13087

Austin, TX 78711-3087

Re: Application to Renew Permit Number: WQ0010414001
Customer Number: CN601180854
Regulated Entity Number: RN102837028

Dear Chief Officer,

The following summary is provided for this pending water quality permit application being
reviewed by the Texas Commission on Environmental Quality as required by 30 Texas
Administrative Code Chapter 39. The information provided in this summary may change during
the technical review of the application and are not federal enforceable representations of the
permit application.

Kendall County Water Control and Improvement District 1 (CN601180854) operates Kendall County
WCID 1 Wastewater Treatment Plant (RN102837028) the plant is running in the Final Phase. It
consists of one excess flow basin to divert flow at the influent station during peak flow events,
which will later be pumped back into the treatment process. Two aerobic digesters will be to
stabilize the sludge before dewatering per TCEQ requirements. Upgrades to the lift station,
aerators, media filters, and sludge pump flow meters are included in the Final Phase. Both
sludge drying beds and belt filters, and sludge pump flow meters are also included in the Final
Phase. Both sludge drying beds and belt filter press will continue to be used for sludge
dewatering. Dewatered sludge will continue to be hauled off-site for landfill disposal. The
facility is Located at 36 B Ranch-to-Market Road 473, in Kendall County, Texas 78013.

This application is for a renewal to dispose a daily average flow not to exceed 525,000 gallons
per day of treated domestic wastewater via outfall 001.

Discharges from the facility are expected to contain seven-day carbonaceous biochemical
oxygen demand (CBODs), total suspended solids (TSS), ammonia nitrogen (NHz-N), and
Escherichia coli. Additional potential pollutants are included in the Domestic Technical Report

www.permittingservices.net




Prepared for: Texas Commission on Environmental Quality English Plain Language Summary
Prepared by: Permitting Services, LLC May 23, 2024

1.0, Section 7. Pollutant Analysis of Treated Effluent in the permit application package.
Domestic wastewater is treated by the Final Phase: Untreated wastewater is pumped to a bar
screen and grit chambers followed by an activated sludge reactor designed to achieve biological
nutrient removal with two anaerobic selectors, an anoxic chamber and an aerobic chamber.
From the activated sludge reactor, the mixed liquor flows to a secondary clairifiers for solids
separation. Clarified effluent flows to effluent filters followed by sodium hypochlorite injection
and chlorine contact chamber. Effluent from the chlorine contact chamber is then metered and
directed to the golf course for irrigation or metered and discharged to Guadalupe River through
an unnamed tributary. Sludge from the secondary clarifiers is recycled to the activated sludge
reactor. Waste sludge is injected with polymer and dried on sludge drying beds or using the belt
filter press. Dried sludge is hauled off-site for landfill disposal.

The plant discharges treated wastewater at a volume not to exceed an annual average flow of
525,000 gallons per day. The effluent discharges through a 8” pipe To an unnamed tributary,
thence to Guadalupe River Above Canyon Lake in Segment No. 1806 of the Guadalupe River
Basin.

| appreciate your time and effort in reviewing my summary. If you have any questions, please
contact me at (713) 458-8612, or via email at robin@permittingservices.net.

Yours truly,

Zobiie Butelsa

Robin Butcko

Senior Wastewater Consultant
Permitting Services, LLC

(713) 458-8612




Permitting Services, LLC

6425 Bankside Drive, Suite 2111
Houston, TX 77096
robin@permtittingservices.net

Tel. 713-458-8612

23 de mayo de 2024

Texas Commission on Environmental Quality
Water Quality Division

Application Review and Processing Team (MC148)
P.O. Box 13087

Austin, TX 78711-3087

Re: Solicitud de renovacion del numero de permiso: WQ0010414001
Numero de cliente: CN601180854
Numero de entidad regulada: RN102837028

Estimado Oficial Principal,

El siguiente resumen se proporciona para esta solicitud de permiso de calidad del agua
pendiente que estd siendo revisada por la Comision de Calidad Ambiental de Texas segtin lo
requerido por el Capitulo 39 del Codigo Administrativo de Texas 30. La informacion
proporcionada en este resumen puede cambiar durante la revision técnica de la solicitud y no
son representaciones federales exigibles de la solicitud de permiso.

El Distrito 1 del Control y Mejoramiento del Agua de! Condado de Kendall (CN601180854) opera la
planta de tratamiento de aguas residuales del condado de Kendall 1 (RN102837028) La planta se esta
ejecutando en la fase final. Consiste en una cuenca excesiva de flujo para desviar el flujo en la estacion
de influencia durante los eventos de flujo maximo, gue luego se bombeard nuevamente al proceso de
tratamiento. Dos digestores aerdbicos seran estabilizar el lodo antes del desaglie segun los requisitos de
TCEQ. Las actualizaciones a la estacion de elevacion, los aireadores, los filtros de medios y los medidores
de flujo de la bomba de lodo se incluyen en la fase final. Tanto las camas de secado de lodo como los
filtros del cinturdn, y los medidores de flujo de la bomba de lodo también se incluyen en la fase final.
Tanto las camas de secado de lodo como la prensa del filtro de correa continuarén utilizdndose para la
desagiie de lodo. El lodo deshuesado continuara siendo llevado fuera del sitio para la eliminacién del
vertedero. La instalacion estd ubicada en 36 B Ranch-to-Market Road 473, en el condado de Kendall,
Texas 78013.

Esta solicitud es para una renovacién para disponer de un flujo promedio diario que no exceda los
525,000 galones por dia de aguas residuales domésticas tratadas a través del emisario 001.

Se espera que las descargas de la instalacién contengan una demanda bioquimica carbonosa de
oxigeno (CBODS5) de siete dias, solidos suspendidos totales (SST), nitrégeno amoniacal (NH3-N)
y Escherichia coli. En la seccion 7 del Informe Técnico Nacional 1.0 se incluyen contaminantes
potenciales adicionales. Analisis de contaminantes de efluentes tratados en el paquete de

www. permittingservices.net




Prepared for: Texas Commission on Eavironmental Quality Spanish Surmmary
Prepared by: Permitting Services, LLC 23 de mayo de 2024

solicitud de permiso. Las aguas residuales domésticas son tratadas por la Fase Final: Las aguas
residuales no tratadas se bombean a una pantalla de barra y camaras de arena seguidas de un
reactor de lodo activado disefiado para lograr la eliminacion de nutrientes bioldgicos con dos
selectores anaerobicos, una camara andxica y una camara aerdbica. Desde el reactor de lodo
activado, el licor mixto fluye a un clairificadores secundarios Para la separacion de sélidos.
Flujos de efluentes aclarados a filtros de efluentes seguidos de inyeccion de hipoclorito de
sodio y cdmara de contacto con cloro. El efluente de la cdmara de contacto de cloro se mide y
se dirige al campo de golf para riego o medido y descargado al rio Guadalupe a traves de un
afluente sin nombre. E! lodo de los clarificadores secundarios se recicla al reactor de lodo
activado. El lodo de desechos se inyecta con polimero y se seca en lechos de secado de lodo o
usando la prensa del filtro de correa. El lodo seco se transporta fuera del sitio para la
eliminacion del vertedero.

Las descargas de |a planta trataron las aguas residuales a un volumen para no exceder un flujo
promedio anual de 525,000 galones por dia. El efluente descarga a través de una tuberia de 8
"a un afluente sin nombre, desde alli al rio Guadalupe sobre el lago Canyon en el segmento No.
1806 de la cuenca del rio Guadalupe.

Agradezco su tiempo y esfuerzo en la revision de mi resumen. Si tiene alguna pregunta,
comuniguese conmigo al (713) 458-8612, o por correo electrénico a
robin@permittingservices.net.

Atentamente,
Zobin Butelo

Robin Butcko

Senior Wastewater Consultant
Permitting Services, LLC
713.458.8612




TEXAS COMMISSION ON ENVIRONMENTAL QUALITY

SUPPLEMENTAL PERMIT INFORMATION FORM (SPIF)

FOR AGENCIES REVIEWING DOMESTIC
TPDES WASTEWATER PERMIT APPLICATIONS

TCEQ USE ONLY:
Application type: Renewal Major Amendment Minor Amendment __ New
County: Segment Number:

Admin Complete Date:

Agency Receiving SPIF:
Texas Historical Commission U.S. Fish and Wildlife
Texas Parks and Wildlife Department U.S. Army Corps of Engineers

This form applies to TPDES permit applications only. (Instructions, Page 53)

The SPIF must be completed as a separate document. The TCEQ will mail a copy of the SPIF to
each agency as required by the TCEQ agreement with EPA. If any of the items are not completely
addressed or further information is needed, you will be contacted to provide the information
before the permit is issued. Each item must be completely addressed.

Do not refer to a response of any item in the permit application form. Each attachment must
be provided with this form separately from the administrative report of the application. The
application will not be declared administratively complete without this form being completed in
its entirety including all attachments.

The following applies to all applications:
1. Permittee: Kendall County Water and Control Improvement District No. 1

Permit No. WQO0O0 10414001 EPA ID No. TX

Address of the project (or a location description that includes street/highway, city/vicinity,
and county):

Located at 36 B Ranch-to-Market Road 473, in Kendall County, Texas 78013

TCEQ-10053 (10/31/2022) Municipal Wastewater Application Administrative Report Page 18 of 24



Provide the name, address, phone and fax number of an individual that can be contacted to
answer specific questions about the property.

Prefix (Mr., Ms., Miss): Mrs.

First and Last Name: Robin Butcko

Credential (P.E, P.G., Ph.D., etc.):

Title: Senior Wastewater Consultant

Mailing Address: 6425 Bankside Drive, Suite 2111

City, State, Zip Code: Houston, TX 77096

Phone No.: 713-458-8612 Ext.: Fax No.:

E-mail Address: robin@permittingservices.net

2. List the county in which the facility is located: Kendall

3. If the property is publicly owned and the owner is different than the permittee/applicant,
lease list the owner of the property.

N/A

4. Provide a description of the effluent discharge route. The discharge route must follow the flow
of effluent from the point of discharge to the nearest major watercourse (from the point of